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*Extra screws and nuts are included. Use them as spares.

*Ersatzschrauben und -muttern liegen bei.

*Des vis et des écrous supplémentaires sont inclus. Les utiliser comme pibces de rechange.
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PARTS
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+* Extra screws and nuts are included. Use them as spares.
* Ersatzschrauben und -muttern liegen bei.

+ Des vis et des écrous supplémentaires sont inclus. Les utiliser comme piéces de rechange
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AFTER MARKET SERVICE CARD 9415328 Metal Parts Bag A 50577  3x10mm Tapping Screw (MB6 x10)
When purchasing Tamiya replacement parts, 9415329 Metal Parts Bag B 50588 2mm E-Ring (MB9 x15)
please take or send this form to your local 9415330 Metal Parts Bag C 50509  F-1 Front Spring Set (MB12...etc.)
Tamiya dealer so that the parts required can 5005073 Rear Coil Spring (MA2) 50633 4mm Adjuster (MB13 x6)
be correctly identified and supplied. Please 4305371 Damper Mount Plate (MA3) 50573  2x8mm Tapping Screw (MC1 x10)
note that specifications, availability and price 50038  Tool Set 53066 1280 Sealed Ball Bearing Set
are subject to change without notice. (Box Wrench, Hex Wrench, MA4 x4) (MC4 x3)
50576  3mm Grub Screw (MA4 x10) 53030 850 Sealed Ball Bearing Set

PARTS CODE 50578  3x10mm Countersunk Tapping Screw (MCS5 x4)
4005040 Chassis (MA7 x10) 50354 16T, 17T AV Pinion Gear Set
50442 RD F-1 Spoke Wheel Set 50592 5mm Ball Connector (MA12 x10) (MC6...etc.)

(A1-A3 2 pcs.) 9805525 Adjustable Damper Post Bag 50388  RD Differential Ball & Plate Set
53258  Link-Type Front Suspension (MA14, MA16, MA17) (MC7-MC12)

(B1-B4...etc.) 9805524 Diff Joint Bag (MA18 & MA30) 50170  Nylon Band Set (Large x2, Small x6)
53257 Height Adjustable Gear Case 53023  4mm Aluminum Nut (MA21 x20) 50171  Heat Resistant Double-Sided Tape

(C1-C4, J1-J3...etc.) 50586 3mm Washer (MA24 x15) 50195 Steel Antenna
50655 F103 Chassis D Parts (D1-D11) 53270 1060 Ball Bearing (MA25 x2) 50505  F-1 T-Bar (F103 Chassis)
53273  Rear Suspension Ball Mount Set 50197  Snap Pin Set (MA27 x5, Large x10) 53042  Ball Diff Grease

(E1-E4...etc.) 4305259 Motor Plate (MA29) 9805406 Tape Bag
50506 F-1 Spare Gear Set (G1-G4) 53259 Formula 3.5mm Offset Upright 3485036 Rear Shaft
0115065 P Parts (P1-P7) (MB2, MB3, MB14, MB17, 2 pcs. each) 4005042 Upper Deck
50441  RD 3630 Front Sponge Tire (2 pcs.) 50590 4mm Ball Connector (MB3 x5) 7435044 Motor
9805476 Rear Tire (2 pcs.) 50575  2.6x10mm Tapping Screw (MB5 x5) 1055739 Instructions
TAMIYA SPARE PARTS & HOP-UP OPTIONS 53068 RS-540 Sport-Tuned Motor 53148 F-1 Carbon Graphite Friction Plates
Tamiya offers Spare Parts & Hop-Up Optionsfor 53090  RD Tire Cap 53149 F-1 Low Friction Pads (F103)
improved performance at the track. Visityour 53095  3x10mm Titanium Tapping Screw 53150  F-1 Tumn-Buckle Tie-Rods (F103)
local Tamiya dealer for assistance. Please note 53096  3x32mm Titanium CS. Head Screw 53151  F-1 Diffuser Set

53154  Acto-Power Formula Motor

53101 *1 RD 0.4 Steel Pinion Gear Set (20T, 21T)
53102 *1 RD 0.4 Steel Pinion Gear Set (22T, 23T)

that specifications, availability and price are sub-

ject to change without notice. 53168  Hard Type Carbon-Graphite Chassis Plate

ITEM NO. 53103 *1 RD 0.4 Steel Pinion Gear Set (24T, 25T) 53169  F-1 Fiex T-Bar Set (F103)

50355 18T, 19T AV Pinion Gear Set 53104 RD 0.4 Spur Gear Set (93T, 104T) 53173 Low Friction Aluminum Damper
50356 20T, 21T AV Pinion Gear Set 53116 RD 6mm Carbon Rear Shaft 53174  Friction Damper Grease (Soft)
50357 22T, 23T AV Pinion Gear Set 53117 *1 RD 0.4 Steel Pinion Gear Set (26T, 27T) 53175  Friction Damper Grease (Medium)
50390 RD 3645 Rear Sponge Tire (2 pcs.) 53120 RD Aluminum Front Body Mount 53176  Friction Damper Grease (Hard)
50473 Hi-Torque Servo Saver 53124 3mm Tungsten-Carbide Diff. Ball Set 53184 RD Tire Cap (Soft)

50692  F-1 Body Parts Set "High Nose Type" 53128  Front 3630 HBR Medium Sponge Tires 53186  F-1 FRP Upper Chassis Set (F103)
50722 F-1 Body Parts Set "Ferrari F310" 53129 Rear 3645 HBR Soft Sponge Tires 53271  High Rubber Content Sponge Tire, Medium
50723  F-1Body Parts Set “Williams-Renault FW18" 53134  Front 3630 HBR Soft Sponge Tires 53272 Dyna-Run Racing Stock Motor
53016  3x12mm Titanium Tapping Screw 53135 Rear 3645 HBR Medium Sponge Tires 53277  Height-Adjustable Aluminum Heat
53018  3x10mm Titanium CS. Tapping Screw 53138 Integrated Slick Tires Hard {Front) Sink Motor Mount

53044 Dynatech 02H Motor 53139  Integrated Slick Tires Mediumn (Rear)

53064 14T, 15T H.P. Steel Pinion Gear Set 53147  F-1 Carbon Graphite Upper Deck Plate  *1 Use in combination with 53104 & 53277.
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